seamron as. FCC RF Test Report

Report No. : FR481203D

: Temperature : 22~24°C
Test Engineer : [Chase - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 10-19-2024
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Site : C002-57
Condition : FCC 15E_QP LTSN_2024-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dBb db
1 @.15 46.27 -9.51 55.78 26.88 18.11 1@.lt Average
2 * @.15 57.47 -8.31 ©5.78 37.28 1e.11 1e.le QP
3 @.22 35.28 -17.51 52.79 15.89 168.83 1@.1c Average
4 @8.22 47.88 -15.71 B2.79 26.89 1€.83 1@.16 QP
5 8.54 33.97 -12.e3 4o0.8@ 13.88 9.96 18.21 Average
B 8.54 42.27 -13.73 GSo.e8 22.18 9.96 1@.21 QP
7 4.27 32.3@ -13.78 46.88 12.28 9.86 1@.24 Average
8 4.27 39.48 -l6.68 5So0.8@ 19.38 9.80 1@.24 QP
9 8.58 27.e@ -23.8@ 56.00 6.99 9.74 1@.27 Average
1@ 8.58 33.1@ -26.98 68.88 13.89 9.74 1@.27 QP
11 l6.66 23.80@ -20.28 56@.80 3.68 9.7 18.58 Average
12 16.66 32.3@ -27.78 o8.ee 12.1e 9.78 1le.se QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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srarronas. FCC RF Test Report

Report No. : FR481203D

Appendix C Radiated Spurious Emission Test Data

. . o Relative Humidity : | 48~49%
Test Engineer : Zhaohui Liang R 24-25°C
Radiated Spurious Emission Test Modes
Mode Band (Béa;;j) Antenna Modulation Channel | Frequency [R)::: RU | Remark

Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5280 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO0 - -
Mode 12 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 - -
Mode 13 U-NII-2A 5.25-5.35 1 802.11n HT20 52 5280 MCSO0 - -
Mode 14 U-NII-2A 5.25-5.35 1 802.11n HT20 60 5300 MCSO0 - -
Mode 15 U-NII-2A 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 - -
Mode 16 U-NII-2C 5.47-5.725 1 802.11n HT20 100 5500 MCSO0 - -
Mode 17 U-NII-2C 5.47-5.725 1 802.11n HT20 116 5580 MCSO - -
Mode 18 U-NII-2C 5.47-5.725 1 802.11n HT20 140 5700 MCSO - -
Mode 19 U-NII-1 5.15-5.25 1 802.11n HT40 38 5190 MCSO - -
Mode 20 U-NII-1 5.15-5.25 1 802.11n HT40 46 5230 MCSO - -
Mode 21 U-NII-2A 5.25-5.35 1 802.11n HT40 54 5270 MCSO - -
Mode 22 U-NII-2A 5.25-5.35 1 802.11n HT40 62 5310 MCSO - -
Mode 23 U-NII-2C 5.47-5.725 1 802.11n HT40 102 5510 MCSO - -
Mode 24 U-NII-2C 5.47-5.725 1 802.11n HT40 110 5550 MCSO - -
Mode 25 U-NII-2C 5.47-5.725 1 802.11n HT40 134 5670 MCSO - -
Mode 26 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO - -
Mode 27 U-NII-1 5.15-5.25 1 802.11ax HE20 44 5220 MCSO - -
Mode 28 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO - -
Mode 29 U-NII-2A 5.25-5.35 1 802.11ax HE20 52 5280 MCSO - -
Mode 30 U-NII-2A 5.25-5.35 1 802.11ax HE20 60 5300 MCSO0 - -
Mode 31 U-NII-2A 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 - -
Mode 32 U-NII-2C 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 - -
Mode 33 U-NII-2C 5.47-5.725 1 802.11ax HE20 116 5580 MCSO0 - -
Mode 34 U-NII-2C 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 - -
Mode 35 U-NII-1 5.15-5.25 1 802.11ax HE40 38 5190 MCSO0 - -
Mode 36 U-NII-1 5.15-5.25 1 802.11ax HE40 46 5230 MCSO0 - -
Mode 37 U-NII-2A 5.25-5.35 1 802.11ax HE40 54 5270 MCSO0 - -
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Mode 38  U-NI-2A 525535 1 802.11ax HE40 62 5310 | MCSO & - i
Mode39  U-NI-2C  547-5.725 1 802.11ax HE40 102 5510 | MCSO - i
Mode 40  U-NI-2C  547-5.725 1 802.11ax HE40 110 5550 | MCSO - i
Mode 4l  U-NI-2C  547-5.725 1 802.11ax HE40 134 5670 | MCSO - i
Mode42  U-NI-3  5725-5.85 1 802.11a 149 5745 | 6Mbps - i
Mode 43  U-NI-3  5725-5.85 1 802.11a 157 5785 | 6Mbps - i
Mode44  U-NI-3  5725-5.85 1 802.11a 165 5825 | 6Mbps - :
Mode 45  U-NI-3  5725-5.85 1 802.11n HT20 149 5745 | MCSO - :
Mode 46  U-NI-3  5725-5.85 1 802.11n HT20 157 5785 | MCSO - :
Mode 47  U-NI-3  5725-5.85 1 802.11n HT20 165 5825 | MCSO - :
Mode 48  U-NI-3  5725-5.85 1 802.11n HT40 151 5755 | MCSO - :
Mode49  U-NI-3  5725-5.85 1 802.11n HT40 159 5795 | MCSO - i
Mode 50  U-NI-3  5725-5.85 1 802.11ax HE20 149 5745 | MCSO - i
Mode51  U-NI-3  5725-5.85 1 802.11ax HE20 157 5785 | MCSO - i
Mode52  U-NI-3 | 5725585 1 802.11ax HE20 165 5825 | MCSO - :
Mode 53  U-NI-3  5725-5.85 1 802.11ax HE40 151 5755 | MCSO - :
Mode54  UNI-3 | 5725585 1 802.11ax HE40 159 5795 | MCSO - :
Mode55  U-NI-2A 525535 1 Vi \orse Band 64 5320 | 6Mbps - :
Mode56 = U-NI-3 5725585 1 W porseBand V' 149 5745  MCSO | - .
Mode57  U-NI-2A  5.25-535 1 ample 2 WIR . 64 5320 | 6Mbps - .
Mode58  U-NI-2C | 5.47-5.725 1 802.11a 116 5580 | 6Mbps - :
Mode59  U-NI-2C | 5.47-5.725 1 802.11n HT20 116 5580 | MCSO - i
Mode 60  U-NI-2C | 5.47-5.725 1 802.11ax HE20 116 5580 | MCSO - :
Mode 61  U-NI-2C  5.47-5.725 1 802.11a 104 5520 | 6Mbps - :
Mode 62  U-NI-2C | 5.47-5.725 1 802.11a 136 5680 | 6Mbps - :
Mode 63  U-NI-2C  5.47-5.725 1 802.11n HT20 136 5680 | MCSO - :
Mode 64  U-NI-2C | 5.47-5.725 1 802.11ax HE20 104 5520 | MCSO - i
Mode 65  U-NI-2C | 5.47-5.725 1 802.11ax HE20 136 5680 | MCSO - :
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Summary of each worse mode

Mode Modulation ‘ Ch. ’ (F,\/r'eH(i) ’ (dE?(/E;Im) (dléiurr\1/i/tm) M(aérlg)in Pol. Z?/Zk Result Remark
1 802.11a 36 5149.85 50.89 54.00 -3.11 H AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 48.09 68.30 -20.21 H Peak Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 49.68 68.30 -18.62 \Y, Peak Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 49.33 68.30 -18.97 \Y, Peak Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10520.00 -49.68 68.30 -18.62 \% Peak Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 15900.00 47.86 74.00 -26.14 \Y Peak Pass Harmonic
6 802.11a 64 5350.00 53.58 54.00 -0.42 H AVERAGE Pass Band Edge
6 802.11a 64 10640.00 47.81 74.00 -26.19 \% Peak Pass Harmonic
7 802.11a 100  5462.59 62.84 68.30 -5.46 H PEAK Pass Band Edge
7 802.11a 100 = 16500.00 48.70 68.30 -19.60 H Peak Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 = 16740.00 48.96 68.30 -19.34 \Y Peak Pass Harmonic
9 802.11a 140 5730.78 61.11 68.30 -7.19 H PEAK Pass Band Edge
9 802.11a 140 17100.00 48.95 68.30 -19.35 \Y Peak Pass Harmonic
10 802.11n HT20 36 5149.99 51.94 54.00 -2.06 H AVERAGE Pass Band Edge
10 802.11n HT20 36 = 10360.00 49.00 68.30 -19.30 H Peak Pass Harmonic
11 802.11n HT20 44 - - - - - - - Band Edge
11 802.11n HT20 44 | 10440.00 48.66 68.30 -19.64 \Y Peak Pass Harmonic
12 802.11n HT20 48 - - - - - - - Band Edge
12 802.11n HT20 48 | 10480.00 48.48 68.30 -19.82 \Y Peak Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band Edge
13 802.11n HT20 52 = 10520.00 49.01 68.30 -19.29 H Peak Pass Harmonic
14 802.11n HT20 60 - - - - - - - Band Edge
14 802.11n HT20 60 = 10600.00 47.97 74.00 -26.03 \Y Peak Pass Harmonic
15 802.11n HT20 64 5350.03 53.43 54.00 -0.57 H AVERAGE Pass Band Edge
15 802.11n HT20 64 = 10640.00 47.98 74.00 -26.02 \Y Peak Pass Harmonic
16 802.11n HT20 100  5469.93 65.85 68.30 -2.45 H PEAK Pass Band Edge
16 802.11n HT20 100 @ 16500.00 48.63 68.30 -19.67 H Peak Pass Harmonic
17 802.11n HT20 116 - - - - - - - Band Edge
17 802.11n HT20 116 | 16740.00 49.67 68.30 -18.63 H Peak Pass Harmonic
18 802.11n HT20 140 5729.09 61.17 68.30 -7.13 \% PEAK Pass Band Edge
18 802.11n HT20 140 = 17100.00 47.73 68.30 -20.57 H Peak Pass Harmonic
19 802.11n HT40 38 5149.97 53.17 54.00 -0.83 H AVERAGE Pass Band Edge
19 802.11n HT40 38 | 10380.00 49.30 68.30 -19.00 \Y, Peak Pass Harmonic
20 802.11n HT40 46 5149.39 45.22 54.00 -8.78 H AVERAGE Pass Band Edge
20 802.11n HT40 46 | 10460.00 48.37 68.30 -19.93 H Peak Pass Harmonic
21 802.11n HT40 54 5350.29 43.18 54.00 -10.82 H AVERAGE Pass Band Edge
21 802.11n HT40 54 | 10540.00 48.61 68.30 -19.69 H Peak Pass Harmonic
22 802.11n HT40 62 5350.01 52.21 54.00 -1.79 H AVERAGE Pass Band Edge
22 802.11n HT40 62 10620.00 49.09 74.00 -24.91 \% Peak Pass Harmonic
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23 802.11n HT40 102 5464.18 65.02 68.30 -3.28 H PEAK Pass Band Edge
23 802.11n HT40 102 = 16530.00 48.56 68.30 -19.74 H Peak Pass Harmonic
24 802.11n HT40 110 = 5469.50 59.03 68.30 -9.27 H PEAK Pass Band Edge
24 802.11n HT40 110 = 16650.00 49.05 68.30 -19.25 H Peak Pass Harmonic
25 802.11n HT40 134  5725.44 66.53 68.30 -1.77 H PEAK Pass Band Edge
25 802.11n HT40 134  17010.00 47.64 68.30 -20.66 \Y, Peak Pass Harmonic
26 802.11ax HE20 36 5149.99 53.30 54.00 -0.70 H AVERAGE Pass Band Edge
26 802.11ax HE20 36 | 10360.00 48.83 68.30 -19.47 \Y, Peak Pass Harmonic
27 802.11ax HE20 44 - - - - - - - Band Edge
27 802.11ax HE20 44 | 10440.00 48.42 68.30 -19.88 H Peak Pass Harmonic
28 802.11ax HE20 48 - - - - - - - Band Edge
28 802.11ax HE20 48 | 10480.00 47.90 68.30 -20.40 H Peak Pass Harmonic
29 802.11ax HE20 52 - - - - - - - Band Edge
29 802.11ax HE20 52 = 10520.00 48.91 68.30 -19.39 \Y Peak Pass Harmonic
30 802.11ax HE20 60 - - - - - - - Band Edge
30 802.11ax HE20 60 | 10600.00 48.74 74.00 -25.26 Y Peak Pass Harmonic
31 802.11ax HE20 64 5350.74 49.13 54.00 -4.87 H AVERAGE Pass Band Edge
31 802.11ax HE20 64 10640.00 48.98 74.00 -25.02 H Peak Pass Harmonic
32 802.11ax HE20 100  5463.48 65.38 68.30 -2.92 H PEAK Pass Band Edge
32 802.11ax HE20 100 = 16500.00 48.18 68.30 -20.12 \Y Peak Pass Harmonic
33 802.11ax HE20 116 - - - - - - - Band Edge
33 802.11ax HE20 116 = 16740.00 47.50 68.30 -20.80 \% Peak Pass Harmonic
34 802.11ax HE20 140 5725.65 66.67 68.30 -1.63 H PEAK Pass Band Edge
34 802.11ax HE20 140 | 17100.00 47.06 68.30 -21.24 H Peak Pass Harmonic
35 802.11ax HE40 38 5149.06 51.72 54.00 -2.28 H AVERAGE Pass Band Edge
35 802.11ax HE40 38 | 10380.00 48.29 68.30 -20.01 \Y Peak Pass Harmonic
36 802.11ax HE40 46 5149.64 50.08 54.00 -3.92 H AVERAGE Pass Band Edge
36 802.11ax HE40 46 | 10460.00 48.25 68.30 -20.05 H Peak Pass Harmonic
37 802.11ax HE40 54 5350.09 48.49 54.00 -5.51 H AVERAGE Pass Band Edge
37 802.11ax HE40 54 = 10540.00 47.78 68.30 -20.52 H Peak Pass Harmonic
38 802.11ax HE40 62 5350.01 47.50 54.00 -6.50 H AVERAGE Pass Band Edge
38 802.11ax HE40 62 = 10620.00 48.70 74.00 -25.30 H Peak Pass Harmonic
39 802.11ax HE40 102 | 5468.80 65.78 68.30 -2.52 H PEAK Pass Band Edge
39 802.11ax HE40 102 = 16530.00 47.96 68.30 -20.34 H Peak Pass Harmonic
40 802.11ax HE40 110 5465.10 58.49 68.30 -9.81 H PEAK Pass Band Edge
40 802.11ax HE40 110 = 16650.00 47.51 68.30 -20.79 \% Peak Pass Harmonic
41 802.11ax HE40 134 5725.62 66.52 68.30 -1.78 H PEAK Pass Band Edge
41 802.11ax HE40 134 | 17010.00 47.96 68.30 -20.34 \% Peak Pass Harmonic
42 802.11a 149 5649.59 53.72 68.30 -14.58 H PEAK Pass Band Edge
42 802.11a 149 | 17235.00 47.56 68.30 -20.74 \% Peak Pass Harmonic
43 802.11a 157 - - - - - - - Band Edge
43 802.11a 157 | 17355.00 47.87 68.30 -20.43 H Peak Pass Harmonic
44 802.11a 165 = 5932.00 53.27 68.30 -15.03 \Y, PEAK Pass Band Edge
44 802.11a 165 @ 17475.00 47.98 68.30 -20.32 \% Peak Pass Harmonic
45 802.11n HT20 149 5616.82 53.53 68.30 -14.77 \% PEAK Pass Band Edge
45 802.11n HT20 149 | 17235.00 47.89 68.30 -20.41 H Peak Pass Harmonic
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46 802.11n HT20 157 - - - - - - - Band Edge
46 802.11n HT20 157 | 17355.00 48.00 68.30 -20.30 H Peak Pass Harmonic
47 802.11n HT20 165 = 5948.50 53.46 68.30 -14.84 H PEAK Pass Band Edge
47 802.11n HT20 165 17475.00 47.05 68.30 -21.25 \Y, Peak Pass Harmonic
48 802.11n HT40 151  5608.06 53.65 68.30 -14.65 H PEAK Pass Band Edge
48 802.11n HT40 151  17265.00 47.91 68.30 -20.39 \Y, Peak Pass Harmonic
49 802.11n HT40 159 = 5630.62 53.14 68.30 -15.16 H PEAK Pass Band Edge
49 802.11n HT40 159 = 17385.00 48.21 68.30 -20.09 \Y, Peak Pass Harmonic
50 802.11ax HE20 149  5649.74 53.86 68.30 -14.44 H PEAK Pass Band Edge
50 802.11ax HE20 149  17235.00 47.74 68.30 -20.56 H Peak Pass Harmonic
51 802.11ax HE20 157 - - - - - - - Band Edge
51 802.11ax HE20 157 = 17355.00 47.63 68.30 -20.67 H Peak Pass Harmonic
52 802.11ax HE20 165 5947.50 53.28 68.30 -15.02 H PEAK Pass Band Edge
52 802.11ax HE20 165 @ 17475.00 47.94 68.30 -20.36 \Y Peak Pass Harmonic
53 802.11ax HE40 151  5606.05 53.68 68.30 -14.62 H PEAK Pass Band Edge
53 802.11ax HE40 151 | 17265.00 48.51 68.30 -19.79 \Y Peak Pass Harmonic
54 802.11ax HE40 159 = 5937.60 53.75 68.30 -14.55 \Y PEAK Pass Band Edge
54 802.11ax HE40 159 = 17385.00 48.03 68.30 -20.27 \Y Peak Pass Harmonic
55 LF-802.11a 64 359.80 3231 46.00 -13.69 H Peak Pass LF

56 LF-802.11ax HE20 149 359.80 32.54 46.00 -13.46 H Peak Pass LF

57 Sample 2-LF-802.11a | 64 359.80 32.41 46.00 -13.59 H Peak Pass LF

58 802.11a 116 5457.25 42.42 54.00 -11.58 H AVERAGE Pass Band Edge
58 802.11a 116 - - - - - - - Harmonic
59 802.11n HT20 116 5457.30 41.88 54.00 -12.12 \% AVERAGE Pass Band Edge
59 802.11n HT20 116 - - - - - - - Harmonic
60 802.11ax HE20 116 5373.35 42.43 54.00 -11.57 H AVERAGE Pass Band Edge
60 802.11ax HE20 116 - - - - - - - Harmonic
61 802.11a 104 | 5464.84 63.08 68.30 -5.22 H PEAK Pass Band Edge
61 802.11a 104 - - - - - - - Harmonic
62 802.11a 136 | 5725.94 63.87 68.30 -4.43 H PEAK Pass Band Edge
62 802.11a 136 - - - - - - - Harmonic
63 802.11n HT20 136 | 5729.35 61.71 68.30 -6.59 H PEAK Pass Band Edge
63 802.11n HT20 136 - - - - - - - Harmonic
64 802.11ax HE20 104 | 5469.26 62.25 68.30 -6.05 H PEAK Pass Band Edge
64 802.11ax HE20 104 - - - - - - - Harmonic
65 802.11ax HE20 136  5727.65 62.28 68.30 -6.02 H PEAK Pass Band Edge
65 802.11ax HE20 136 - - - - - - - Harmonic
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1
1050 1050
15 §15
100 f 15407 100 PART 15407
L NU— WW 825
Peak
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 514447 68.21 74.00 -5.79 54.02 34.87 11.09 31.77 368 TS PEAK 1 5180.00 105.99 ------ ------ 91.79 34.86 11.67 31.82 368 75 PEM
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
100 100
PART 15.407 AVG,
525 525
Avg
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5149.85 50.89 54.80 -3.11 36.71 34.87 11.09 31.78 368 75 AVERAGE 1 5180.00 99.36 ------ ------ 85.25 34.86 11.07 31.82 368 75 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
100 PART 15407 100 ] ] PART 15407
7R ; . 7 e i
Peak
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 SI47.71 61.44 74.00 -12.56 47.26 34.87 11.09 31.78 400 164 PEAK 1 5180.00 98.38 ------ ------ B4.25 34.87 11.07 31.81 400 164 PEAK
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050
1
15 §15
100 10
PART 15.407 AVG PART15.407AVG
525 1 Y e ey B
Avg "//J_,\/-—’JW
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5149.51 46.02 54.00 -7.98 31.84 34.87 11.09 31.78 400 164 AVERAGE 1 5180.00 91.17 ------ ------ 77.04 34.87 1107 31.81 400 164 AVERAGE
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Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15,407 AVG
B 5 e T = i y T =
Peak i ok A A e " A " b i pissony N N " AR
30 34
Avg
115 I
6500 8800, il 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10360.00 45.09 68.30 -20.1 £5.27 9.4 1435 5.7 --- - Peak 1 10360.00 48.03 68.30 -20.17 4511 9.4 1435 0.7 -~ --- Peak
2 15540.00 47.00 74.00 -27.00 30.76 41.82 16.85 51.83 .- --- Pesk 1 15540.00 47.26 74.00 -26.74 40.02 41.82 16.85 5143 .- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C8 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15,407 AVG
faf - — == = R = G5 L] 3 =7 =
Peak ettt T - » b, b ; W
30 34
Avg
115 I
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10440.00 48.74 68.30 -19.36 45.8) 39.48 14.20 130.79 - Peak 1 10440.00 49.68 68.30 -18.62 46.79 39.48 14.20 .79 ---  --- Peak
2 15660.00 46.89 74.00 -27.11 39.58 41.90 16.94 51.53 - Peak 1 15660.00 47.31 74.00 -26.69 40.00 41.90 16.94 51.53 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C9 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG PART 15,407 AVG
a5 == 1 = = = Ry == 1 3 == =
Peak bbb, # LT RO W R g ] Lt M AP 4 g .
30 3l
Avg
175 1!
00 0800, 11100 13400, 15700, 18000 6400 800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10480.00 47.72 68.30 -20.38 44.80 39.49 14.13 10.80 --- Peak 1 10480.00 49.33 68.30 -18.97 f6.41 39.49 1403 0.80 --- - Peak
2 15720.00 47.79 74.00 -26.21 40.45 41.93 16.99 51.58 - Peak 1 15720.00 48.21 74.00 -25.79 40.87 41.93 16.99 51.58 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C10 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
., PART 15.407 AVG) | PART 15.407 AVG)
Peak B —— y oz » L ) 7 =
eal e irng o v At A e i tsyobin . g
350 30
Avg
115 1!
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10520.00 49.02 68.30 -19.28 46.07 39.30 14.25 50.80 - Peak 1 10520.00 49.68 68.30 -18.62 46.73 39.50 14.25 0.0 - --- Peak
2 15780.00 47.82 74.00 -26.18 40.44 41.97 17.04 5L.63 - Peak 1 15780.00 47.51 74.00 -26.49 40.13 41.97 17.04 5163 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C11 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Peak B s - LN L PR . ]
eal et i ) W N Ly LAY e o by M st
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10600.09 47.84 74.00 -26.16 44.86 39.48 14.30 30.80 --- Peak 1 10600.00 47.28 74.00 -20.72 44.30 39.48 14.30 0.0 - --- Peak
2 15500.00 47.46 74.00 -26.54 40.00 42.04 17.14 SL.72 - Peak 1 15900.00 47.86 74.00 -26.14 40.40 42.04 17.14 5172 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C12 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1
1054 1050
g5 §15
0 1 PRI - u PART 15407
Y MM SN I — B25 W
Peak
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 535130 T71.61 74.00 -2.3% 57.87 34.83 10.94 32.03 3 TIPEAK 1 5320.00 107.10 ------ ------ 93.19 34.84 10.97 31.99 34 TIPEM
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
g5 §15
100 100
1 PART 15407 AVG
525 525
Avg
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.00 53.58 54.00 -0.42 39.84 34.83 10.94 32.03 3M 71 AVERAGE 1 5320.00 99.64 ------ ------ 85.82 34.84 10.97 3.9 34 71 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C13 of C192




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode

Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Vertical Fundamental

. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225

1050 1050 !

g5 §15

100 PARTA5407 100 PART 15407

B5 MM SN N SO, — B25 w

Peak
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg

1 5350.17 65.23 74.00 -B.77 51.49 34.83 10.94 32.03 400 349 PEAK 1 5320.00 103.69 ------ ------ B9.87 34.84 10.97 31.99 400 349 PEAK

. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 i

g5 §15

100 10

. PART 15407 AVG
525 w 525
Avg

350 30

175 175

s 5348, 537, 5404, 543 540 100 0. . 4600, 5800, 7000

Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.17 49.65 54.00 -4.35 35.91 34.83 10.94 32.03 400 349 AVERAGE 1 5320.00 96.76 ------ ------ 82.94 34.84 10.97 31.99 400 349 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C14 of C192




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09.26 .- Lol dim) Date: 2024-09.26
1225 1225
B15 B75
PART 15407 PART 15407
1S O W 1 [ 1 O W 1 A [
PART 15.407 AVG) PART 15.407 AVG|
Peak L A T N i i N »
A PR N RRT P , e,  EP A s g AN s P y
30 350
Avg
115 1.
6500 13200, 19900, 26600, 33300, 40000 6500 13200, 19900, 26600, 33300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodinde 08 W B & B a de Wl 0B dW B B B m  de
1 10640.00 47.66 74.00 2630 M.67 39.47 1432 50.80 - Peek 1 1064000 A7.81 74.00 -26.13 A4.81 39.47 1432 .80 - - Pesk
2 1596000 47.65 74.00 -26.35 40.15 42.08 17.19 5L.77 - Pesk 2 1596000 46.25 74.00 -27.75 .75 4208 1709 SLTT - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C15 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




SPORTON LAB. F

CC RF Test Report

Report No. : FR481203D

Mode
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT
Pol. Horizontal Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
i15 W5
104 0 PART 15407
1
B bt Gerdli il 52.5WMW—
Peak
30 %
115
115
5%5[] 5340, 540, 5440, 5470, 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 549.13 56.43 74.00 -17.55 42.68 34.81 1112 32.16 363 7O PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
? 546250 62.84 £R.30 -5.46 49.07 3481 1113 3247 363 TS PEMK 1 5500.00 104.85 ------ ------ 91.00 34.80 11.25 32.20 363 TS PEM
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050 1
i1 i1
104 104
PART 15.407 AVG PART15.407 AVG
525 i === =
(BT —
Avg
30 30
115 115
G 5380. 5410, 540, 5410, 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5459.80 44.42 54.00 -9.58 30.66 34.81 1112 32.17 363 75 AVERAGE 1 5500.00 98.05 ------ ------ B4.20 34.80 11.25 32.20 363 75 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C16 of C192




srarronas. FCC RF Test Report Report No. : FR481203D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 i
i15 W5
w 2 45407 - PART 15407
1
525, T TPy Wk 525! Y— it
Peak W
30 %)
115
115
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 548973 577 74.00 -1.23 39.00 34.81 11.12 32.16 460 9 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
2 5468.50 58.07 68.30 -10.23 44.28 34.81 11.16 32.18 400 9 PEAK 1 5500.00 99.17 ------ ------ 85.32 34.80 11.25 32.20 40 9 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART 15.407 AVG PART15.407 AVG
525 == e e e e e =
Avg ! U S
30 30
115 115
G 5380. 5410, 540, 5410, 5500 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5459.73 42.65 54.00 -11.35 28.88 34.81 11.12 32.16 460 9 AVERAGE 1 5500.00 92.87 ------ ------ 79.01 34.80 1.7 3.1 4p0 9 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C17 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024.09-18 . Lol Buvi) Date: 2024-00-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Ry == T 5 =1 = g == T 5 =1 =
Peak e ANl il ¥ T B i o Y KLV P PO o) A e
350 30
Avg
115 1!
6500 8800 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11000.09 47.81 74.00 -26.19 44.67 39.40 14.34 50.80 --- Peak 1 11000.00 47.60 74.00 -20.40 44.46 39.40 14.54 0.80 - --- Peak
2 16500.00 48.70 68.30 -19.60 40.74 42.40 17.36 51.80 - Peak 1 16500.00 48.63 68.30 -19.67 40.67 42.40 17.36 51.80 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C18 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024.09-18 . Lol Buvi) Date: 2024-00-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Ry == = R Yy == T 5 ]
Peak |t ¥ Jo— o " sttt gt ' el ot gt "
350 30
Avg
115 1!
6500 8800 100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11160.00 47.79 74.00 -26.21 44.39 39.33 14.64 30.77 --- Peak 1 11160.00 47.60 74.00 -20.40 44.20 39.53 14.64 0.77 - --- Peak
2 16740.00 48.48 68.30 -19.82 40.35 42.45 17.43 SLTS - Peak 1 16740.00 48.96 68.30 -19.34 40.83 42.45 17.43 SL75 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C19 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Fundamental
Date: 20240914

L2 )
125
1150 !

A\
15

M,

700 N\’M [ 1 1M PART 15407}

1
W e

525 TLE
Peak
30
175
5100 i 518, T o, 4600, 7000
Frequency (MHz) Frequency (MHz)
Linit fead At Cable Preanp Ant Cable Preanp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Renark
Wi BUn B ol b B B @ dg B B B B B B o dy
1 5730.78 61.11 68.30 -7.19 46.73 .12 11.65 32.39 89.08 35.67 11.67 32.36 370 B1PEM
Date: 2024-09-44
1
PARTSAUTAVG
Avg Blank U T
o, 4600, 7000
Frequency (MHz)

Ant Cable Preanp APos  TPos

Freq Level Line Margin Level Factor Loss Factor Renark
d dw di/m B B m

82.63 35.89 11.66 32.37 370 Bl AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C20 of C192




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Vertical Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
|nsim e
i75 “\\W 875
0 Mt PRT 15407 T T ] [l PART 15407
R
h. A | \ e k u“!n"
525 4 525 et 4
Peak ARy
30 30
175 175
5100 il 518, 5730, 575, 5185 1000 0. o, 4600, 7000
Frequency (WHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodndn B Bl @ B B o deg Mol din OB BN B @ B a g
1 5725.97 60.12 68.30 -B.18 45.74 35.12 11.65 32.39 364 1 PEAK 1 5700.00 99.86 ------ ------ 85.49 35.08 11.66 32.37 364 1 PEAK
Date: 2024-09-44
3o Level(dBuVim)
1225
1
875
10
PART 15407 AVG
S5 TR =
Avg Blank o PRS- S
175
1000 0. o, 4600, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
BT R T T
1 5700.00 92.73 ------ ------ 78.35 35.89 11.66 32.37 364 1 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C21 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 5.407&\!6
Y= T = TR 52 == = = =
Peak s T Ao o [ P———— P PRV S
350 30
Avg
115 1!
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11400.00 47.49 74.00 -26.51 £3.71 39.72 1478 50.72 --- -~ Peak 1 11400.00 47.42 74.00 -26.58 £3.64 30.72 1478 .72 ---  --- Peak
2 17100.00 48.54 68.30 -19.76 40.35 42.46 17.53 51.80 --- - Pesk 1 17100.00 48.95 68.30 -19.35 40.76 42.46 17.53 51.80 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C22 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1
1050 1050
15 §15
00 4 R 57 00 PART 45407
5250 «WWMW 525 W
Peak
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.67 71.08 74.00 -2.92 56.90 34.87 11.09 3178 370 93 PEAK 1 5180.00 106.30 ------ ------ 92.17 34.87 1.7 3181 370 93 PEM
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 1
15 §15
100 100
PART 15.407 AVG4
525 525
Avg
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.99 51.94 54.00 -2.06 37.77 34.87 11.08 31.78 370 93 AVERAGE 1 5180.00 98.78 ------ ------ B4.65 34.87 11.07 31.81 370 93 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number . C23 of C192




srarronas. FCC RF Test Report Report No. : FR481203D
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 1
15 §15
o LA 00 N T e e I A 1.7
SL i o Pl “M 52'5MW
Peak
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5147.89 65.30 74.00 -B.70 51.12 34.87 11.09 3178 382 353 PEAK 1 5180.00 100.94 ------ ------ 86.83 34.86 11.07 31.82 382 353 PEMK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 100
PART 15.407 AVG
525 ! 525
Avg
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.85 48.43 54.00 -5.57 34.25 34.87 11.09 3178 382 353 AVERAGE 1 5180.00 93.23 ------ ------ 79.10 34.87 1107 3181 382 353 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C24 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I A R O i ) _”_PART 5407 AVG) ) I | ) +_PART 5407 AVG)
Peak gI—rm— o T I YRS Lo Vb i iy ’
350 30
Avg
115 fr
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10360.00 49.00 68.30 -19.30 f6.18 39.44 1415 0.7 ---  --- Peak 1 10360.00 48.80 68.30 -19.50 5.9 9.4 1415 0.7 ---  --- Peak
2 15540.00 47.58 74.00 -26.42 40.34 41.82 16.85 5.3 --- - Pesk 1 15540.00 47.84 74.00 -26.16 40.60 41.82 16.85 51.43 .- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C25 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : F

R481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Y= 1 = : — = 52 SR 1 5 =7 =
Peak b —-— e P e i PSSR . SO P
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10440.00 48.07 68.30 -20.13 f£5.18 39.48 14.20 50.79 ---  --- Peak 1 10440.00 48.66 68.30 -19.64 5.77 39.48 14.20 .79 ---  --- Peak
2 15660.00 47.06 74.00 -26.94 30.75 41.90 16.94 51.53 --- - Pesk 1 15660.00 47.64 74.00 -26.36 40.33 41.90 16.94 51.53 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C26 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. :

FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Y= 1 = SR — 52 == 1 5 T =
Peak o e , b —— e . S AT i
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10480.00 48.37 68.30 -19.93 5.5 39.49 14.23 50.80 - Peek 1 1043000 48.08 68.30 -19.87 5.5 39.09 4.3 0B - - Pesk
2 1570.00 4.7 74.00 -26.78 0.8 41.93 16.99 5158 - Pesk 2 157000 AT.55 74.00 -26.45 0.2 4193 16.99 558 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C27 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
., PART 15.407 AVG) PART 15.407 AVG)
s == = S = 52 —F—— == | 5 S =
Peak Lo A TP . SR p— " ; ST -
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 1050.00 49.01 68.30 -19.19 f6.06 39.50 14.25 50.80 ---  --- Peak 1 10520.00 48.17 68.30 -20.13 45.22 39.50 14.25 0.0 - --- Peak
2 15780.00 47.01 74.00 -26.99 30.63 41.97 17.04 51.63 --- - Pesk 1 15780.00 47.44 74.00 -26.56 40.86 41.97 17.04 5L.63 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C28 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i | PARTA5407 AVG| ) L | _TPART 5407 AVG)
Peak I —— martt s S Lo it o i LAY URYONY- AP
350 30
Avg
115 1!
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10600.09 47.89 74.00 -26.11 44.91 39.48 14.30 30.80 --- Peak 1 10600.00 47.97 74.00 -20.03 44.99 39.48 14.30 0.80 - --- Peak
2 15500.00 47.83 74.00 -26.17 40.37 42.04 17.14 SL.72 - Peak 1 15900.00 47.15 74.00 -26.85 19.69 42.04 17.14 5172 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C29 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1
1050 1050
15 §15
s 1 PiRTTR - PART 15407
525 M - s 525
Peak
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.74 72.05 74.00 -1.95 58.31 34.83 10.94 32.03 382 T3 PEAK 1 5320.00 107.61 ------ ------ 93.79 34.84 10.97 31.99 38 T3PEM
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 1
15 §15
100 100
1 PART 15407 AVG
525 525
Avg
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.03 53.43 54.00 -0.57 39.69 34.83 10.94 32.03 382 73 AVERAGE 1 5320.00 100.82 ------ ------ B7.00 34.84 10.97 3.9 382 73 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C30 of C192




srarronas. FCC RF Test Report Report No. : FR481203D

15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 1
g5 §15
100 PARTA5407 100 PART 15407
525 WMMMW%MW. - —— 525 memmMMwww
Peak
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.00 65.13 74.00 -B.87 51.39 34.83 10.94 32.03 381 346 PEAK 1 5320.00 103.67 ------ ------ B9.85 34.84 10.97 31.99 381 346 PEAK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 i
15 §15
100 100
PART 15407 AVG
525 525
Avg
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.04 47.82 54.00 -6.18 34.08 34.83 10.94 32.03 381 346 AVERAGE 1 5320.00 96.14 ------ ------ 82.32 34.84 10.97 3.9 381 346 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C31 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG PART 15,407 AVG
5= = = = 5 == 3 =T =
Peak W gy o — U byt i St iy TR
30 3l
Avg
175 1!
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10640.00 47.05 74.00 -26.95 44.06 39.47 14.32 10.80 --- Peak 1 10640.00 47.98 74.00 -26.02 44.99 39.47 1432 0.80 ---  --- Peak
2 15960.00 47.23 74.00 -26.77 .73 42.08 17.19 5L.77 - Peak 1 15060.00 47.57 74.00 -26.43 40.07 42.08 17.19 5.7 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C32 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report Report No. : FR481203D

16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
Date: 2024-09-13 Date: 2024-09-13
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1050 !
. 1050
i15 W5
ART 45407
104 . 0 PART 15407
525, ; i 525
Peak
30 %
115
115
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 545329 60.70 74.00 -13.30 46.96 34.81 11.09 32.16 39 294 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
2 5469.93 65.85 6R.30 -2.45 52.06 34.81 11.16 32.18 396 294 PEAK 1 5500.00 105.98 ------ ------ 92.08 34.81 11.30 32.21 3% 294 PEM
 Level i) Date: 2024-09-43 vl i) Date: 2024-09-13
1225 1225
1050 1050 1
i1 i1
104 104
PART 15.407 AVG PART15.407AVG
525 i == _L__________
Avg
30 30
115 115
G 5380. 5410, 540, 5410, 5500 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5459.50 44.26 54.00 -9.74 30.49 34.81 1112 32.16 396 294 AVERAGE 1 5500.00 98.55 ------ ------ B4.69 34.80 11.27 3221 3% 294 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C33 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report Report No. : FR481203D

16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
Date: 2024-09-13 Date: 20240943
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1058 150 1
15 i
w RT15407 - PART 15407
1
525 T R ol 55 W
Peak
350 %
115
175
5%50 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 54943 57.03 74.00 -16.97 43.20 34.81 1112 32.16 400 11 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
2 5469.63 62.38 68.30 -5.92 4R.59 34.81 11.16 32.18 400 11 PEAK 1 5500.00 100.32 ------ ------ B6.47 34.80 11.25 32.28 4B0 10 PEAK
. vl i) Date: 20240943 Lol Vi) Date: 20240943
1225 1225
1050 1050
1
15 §15
100 100
PART 15.407 AVG PART15.407 AVG
525 Y e
Avg 1 IR
5 o I A
175 175
G 5380, 5410, 5440, 5410, 5500 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5460.00 42.43 54.00 -11.57 28.67 34.81 11.12 32.17 400 11 AVERAGE 1 5500.00 93.82 ------ ------ 79.97 34.80 1125 32.20 400 10 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C34 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15,407 AVG
g == i = e = Ry f 5 e =
Peak bt At e il et ] » “ At g . - Mt —
30 34
Avg
115 .
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 11000.00 47.06 74.00 -26.50 8437 39.40 14.54 50.80 ---  --- Peak 1 11000.00 47.99 74.00 -26.01 44.85 39.40 1454 50.80 ---  --- Peak
2 16500.00 48.63 68.30 -19.67 40.67 42.40 17.36 51.80 --- - Pesk 1 16500.00 48.22 68.30 -20.08 40.26 42.40 17.36 51.80 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C35 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromon s, FCC RF Test Repo

rt

Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15.407 AVG
§ah——— == = = = S — == 3 R —
Peak bttt et bl S poursaticstsabasnat i s fotbbmghetiqm bt}
30 34
Avg
115 I
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 11160.00 47.39 74.00 -26.61 43.99 39.33 14.64 30.77 --- Peak 1 11160.00 47.52 74.00 -20.48 44.12 39.53 14.64 30.77 - --- Peak
2 16740.00 49.67 68.30 -18.63 41.54 42.45 17.43 SL75 - Peak 1 16740.00 49.19 68.30 -19.11 41.86 42.45 17.43 SL.75 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C36 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Fundamental
. vl i) Date: 20240943 Lol Vi) Date: 20240943
1225 1225
1054 1050 1
i75 875
"y
- N PART 15407 T UL N PART 15407
1
525 i YT, TN TR 525 T YN T T
WWW ot
Peak ™
30 30
175 175
5100 il 518, 5730, 575, 5185 1000 0. o, 4600, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg Wodbie e BN B @ B o g
1 5725.66 56.59 68.30 -11.71 42.21 35.12 11.65 32.39 3712 98 PEAK 1 5700.00 101.28 ------ ------ 86.90 35.89 11.66 32.37 372 98 PEM
Date: 20240943
3o Level(dBuVim)
1225
1
875
10
PART 15407 AVG
S5 TR =
Av Blank T L ]
9 " - o
175
1000 0. o, 4600, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
T T T
1 5700.00 94.09 ------ ------ 79.71 35.89 11.66 32.37 372 90 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C37 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Vertical Fundamental
. vl i) Date: 20240943 Lol Vi) Date: 20240943
1225 1225
1054 1050 i
i75 %\\ 875
0 M PRT 15407 g | N ) M | 1 Tl PART 15407
A 1
525 M 525 - i .L .
: v \
Peak e
30 30
175 175
5100 i 518, 5730, 575, 5185 1000 0. o, 4600, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg Wodbie e BN B @ B o g
1 579.09 61.17 68.30 -7.13 46.79 35.12 11.65 32.39 363 360 PEAK 1 5i00.00 97.13 ------ ------ 82.76 35.88 11.66 32.37 363 368 PEAK
Date: 20240943
3o Level(dBuVim)
1225
1
875
10
PART15407 AVG
S5 TR =
Avg Blank o _H__ﬁww_,__,..-—ﬂ—-J T
175
1000 0. o, 4600, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—REhEh W w8 8 s Rk
1 5700.00 90.10 ------ ------ 15.73 35.88 11.66 32.37 363 360 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C38 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
P N | _ PART1SA07AVG P — L | | PARTISADTAVG)
Peak g o y y e b AWttt bt PN
30 34
Avg
115 I
6500 8800, il 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11400.00 47.58 74.00 -26.42 43.80 39.72 14.78 50.72 --- Peak 1 11400.00 47.39 74.00 -20.61 43.61 39.72 14.78 0.712 - --- Peak
2 17100.00 47.73 68.30 -20.57 39.54 42.46 17.53 5L.80 - Peak 1 17100.00 47.34 68.30 -20.96 39.15 42.46 17.53 5180 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C39 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
00 t PARTA5.407 00 PART 15407
52-5mmmwwwwﬂmuw 525 LI ERE
Peak
350 30
175 175
s 5038, 507, iité, 552, 590 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5148.66 69.51 74.00 -4.49 55.33 34.87 11.09 3178 3711 B9 PEAK 1 5190.00 100.56 ------ ------ B6.45 34.86 11.07 31.82 371 B9 PEAK
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050
1
15 §15
100 100
PART15.407 AV
525 525
Avg
350 30
175 175
s 5038, 507, iité, 515 590 100 10, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.97 53.17 54.00 -0.83 39.00 34.87 11.08 31.78 371 B9 AVERAGE 1 5190.00 92.90 ------ ------ 18.79 34.86 11.07 31.82 371 B9 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C40 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental
. vl i) Date: 20240944
1225
B'I.SN\\
00 \ PARTTA0T]
05 WM .}Jlmwm’m S ., — 1
Peak Blank
30
175
590 5244, 5298, 5352, 5406, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
BT T

1 5419.37 51.99 74.00 -22.01 38.34 34.82 10.95 32.12 311 B9 PEAK

. vl i) Date: 20240944
1225
LS
100 W
\ PART 15407 VG|
525
Avg ] Blank
30
175
590 5244, 5298, 5352, 5406, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 5458.27 41.26 54.00 -12.74 27.56 34.81 11.11 3206 371 89 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C41 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report Report No. : FR481203D

19

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT 1
Pol. Vertical Fundamental
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
100 | ART 15407 100 PART 15407
Ly L. | — s M 525 W
Peak
30 30
115 115
s 5038. 5078, 514, 5152 5190 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5146.50 64.01 74.00 -9.99 49.83 34.87 11.09 3178 385 355 PEAK 1 5190.00 95.48 ------ ------ B1.37 34.86 11.07 31.82 385 355 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART15.407 AVG
525 7 525
Avg
30 30
115 115
s 5038. 5078, 514, 5152 5190 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.44 47.66 54.00 -6.34 33.48 34.87 11.09 3178 385 355 AVERAGE 1 5190.00 89.10 ------ ------ 7499 34.86 11.07 31.82 385 355 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C42 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Vertical Fundamental
. Lo i) Date: 2024-09-14
1225
B'I.SM
0 \ PART 130T
!
£25 M ' o NS .
Peak Blank
%4
115
59 524, 5298, 5362, 5406, 5460
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
TREnGER W B o .
1 SHL0 52.09 74.60 2191 38.45 34.82 10.92 3210 35 355 PEAK
Date: 2024-09-14
MeL\wel(dllll\l'llnl
1225
875
00 W
\ PART 15407 AV
525
Avg N ] Blank
kLAl
115
59 524, 5298, 5362, 5406, 5460
Frequency (VHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
TREnGER W B o .
1 545827 4129 54.60 -12.71 27.53 34.81 1111 316 385 355 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C43 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
o — | _ | PART1SA07AVG % I S D | __ PART1EAITAVG
Peak "Mww’- g ‘ » H ’ Lottt bbb Fabrbiton S|
30 3l
Avg
175 1!
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10380.00 47.85 68.30 -20.45 45.02 39.47 14.16 30.78 --- Peak 1 10380.00 49.30 68.30 -19.00 46.47 39.45 14.16 0.78 - --- Peak
2 15570.00 47.33 74.00 -26.67 40.08 41.84 16.87 51.46 - Peak 1 15570.00 47.58 74.00 -26.42 40.33 41.84 16.87 S1.46 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C44 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1
1050 1050
15 §15
00 ART 15407 00 PART 15407
i
Fi; 5 o Ak, Ak oy 52:5
Peak
350 30
175 175
s 5045, 5092, 53, 5184, 5230 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 514265 58.29 74.00 -15.71 44.10 34.87 11.09 31.77 400 B8O PEAK 1 5230.00 105.73 ------ ------ 9173 34.85 11.63 31.88 400  BA PEM
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
100 100
PART 15.407 AVG PARTA540TIAVG
525 i L T
Avg
350 30
175 175
s 5045, 5092, 538, 5184, 5230 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.39 45.22 54.00 -B.78 31.04 34.87 11.09 31.78 400 B0 AVERAGE 1 5230.00 98.62 ------ ------ B4.61 34.85 11.04 31.88 400 B0 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number . C45 of C192




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Fundamental
. vl i) Date: 20240944
1225
1050 ,\
i75
. M | PiRTTSAT
£5 M; !
WAL m s 1, Al m
Peak Blank
30
175
5230 521, 53, 5366, 5414, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg
1 5352.02 52.26 74.00 -21.74 38.52 34.83 10.94 32.03 400 B8O PEAK
. vl i) Date: 20240944
1225
II'I.SF_W
100
. PART 15407 G
525
Avg T Blank
kLAl
175
5230 521, 53, 5366, 5414, 540
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk
1 5459.86 41.28 54.00 -12.72 27.52 34.81 1112 32.17 400 B0 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C46 of C192




srarronas. FCC RF Test Report Report No. : FR481203D

20

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
00 RT15407 00 PART 15407
1
YL - 5 A 525
Peak
350 30
175 175
s 5045, 5092, 53, 5184, 5230 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5126.18 54.08 74.00 -19.92 39.86 34.87 1110 31.75 397 354 PEAK 1 5230.00 10110 ------ ------ B7.10 34.85 11.03 31.88 397 354 PEAK
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050
1
15 §15
100 100
PART 15.407 AVG
525 525
Avg !
350 30
175 175
s 5045, 5092, 538, 5184, 5230 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.75 42.50 54.00 -11.50 28.32 34.87 11.09 31.78 397 354 AVERAGE 1 5230.00 93.81 ------ - 79.80 34.85 11.04 31.88 397 354 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C47 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental
 Level i) Date: 2024-09-14
1225
B'I.SH.“\
700 b | [ PART 154071
™y
1
525 b fmrss el R~y I
Peak Blank
30
115
5230 5216 L1178 5368, 5414 5460
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
BT T

1 5358.33 52.26 74.00 -21.74 38.53 34.83 10.94 32.04 397 354 PEAK

. vl i) Date: 20240944
1225
mg )
100
PART 15407 VG|
525
Avg . 1 Blank
30
175
5230 521, 53, 5366, 5414, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 535248 41.34 54.00 -12.66 27.60 34.83 10.94 32.03 367 354 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C48 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
o | ) PART 15,407 AVG| P I A DU | ) _ PARTH5407AVG)
Peak et ondbmttf s s e R————— b T —— ! STSTON PR
30 34
Avg
115 I
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10460.00 48.37 68.30 -19.93 £5.47 39.48 1421 50.79 ---  --- Peak 1 10460.00 47.97 68.30 -20.33 45.07 39.48 4.2 0.79 - --- Peak
2 15690.00 47.51 74.00 -26.49 40.18 41.91 16.97 51.55 --- - Pesk 1 15690.00 47.44 74.00 -26.56 40.11 41.91 16.97 5L.55 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C49 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH54 5270MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1
1050 1050
15 §15
00 ] RT15407 00 PART 15407
L —— | o 525
Peak
350 30
175 175
s 5054, 5108, 2. 5. 5000 100 0. i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 511435 52.69 74.00 -21.31 38.44 34.88 1111 3174 3712 TIPEAK 1 5270.00 105.82 ------ ------ 91.86 34.85 11.82 3191 3 TIPEM
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
100 100
PART 15.407 AVG
525 525
Avg !
350 30
175 175
s 5054, 5108, 2. 506, 5000 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5035.26 42.19 54.00 -11.81 27.79 34.89 11.15 31.64 372 71 AVERAGE 1 5270.00 98.30 ------ ------ B4.36 34.85 11.01 31.92 372 71 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number

: C50 of C192




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Fundamental
Date: 20240944
mLeveI(leNhnl
1225
195..‘2,—-«»,\
i75
al M | BT
g 1
£5 W'ﬂﬂwmw e
Peak Blank
30
175
5 5308, 5346, 5304, 5412, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk
1 535161 57.50 74.00 -16.48 43.78 34.83 10.94 32.03 312 TIPEAK
Date: 20240944
mLeveI(leNhnl
1225
i75
100
. PART 15407 MG
525
1
Avg . Blank
30
175
5 5308, 5346, 5304, 5412, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk
1 5350.20 43.18 54.00 -10.82 29.44 34.83 10.94 32.03 372 71 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C51 of C192




srarronas. FCC RF Test Report Report No. : FR481203D

21

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH54_5270MHz

ANT 1
Pol. Vertical Fundamental
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050 1
i1 i1
100 115407 100 PART 15407
Y LI. _ ! . Mooty NMW 525
Peak
30 30
115 115
s 5054, 5108, 52 56, 5 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5048.92 53.38 74.00 -20.62 39.01 34.89 11.14 31.66 381 4 PEAK 1 5270.00 100.77 ------ ------ B6.84 34.85 11.01 31.93 391 4 PEA
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART 15.407 AVG
525 525
Avg !
30 30
115 115
s 5054, 5108, 52 56, 5 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5039.31 42.19 54.00 -11.81 27.79 34.89 11.15 31.64 381 4 AVERAGE 1 5270.00 93.59 ------ ------ 79.66 34.85 11.01 31.93 391 4 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C52 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental

Date: 2024-09-14
: 45L\W&I (dBuVim)

r‘"-w\\

00 n PARTTA0T]
525 M"""‘*‘.\ —— RS e e e vy Sy
Peak Blank
30
175
5 5308, 5346, 5304, 5412, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

—RahEh T W w8 8 s Rk

1 5378.02 52.06 74.00 -21.94 38.38 34.82 10.92 32.06 391 4 PEAK

. vl i) Date: 20240944
1225
w0
100
\ PART 15407 VG|
525
Avg ! Blank
30
175
5 5308, 5346, 5304, 5412, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 5350.01 41.49 54.00 -12.51 27.75 34.83 10.94 32.03 381 4 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C53 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024.09-18 . Lol Buvi) Date: 2024-00-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Y= ! = e = Y= . =T =
Peak gt mg R e b e o by i A kB i i i b
350 30
Avg
115 1!
6500 8800 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10540.00 48.61 68.30 -19.69 45.66 39.49 14.26 50.80 --- Peak 1 10540.00 48.05 68.30 -20.25 45.10 39.49 14.26 0.80 - --- Peak
2 15810.00 47.54 74.00 -26.46 40.14 41.99 17.06 51.65 - Peak 1 15810.00 47.85 74.00 -26.15 40.45 41.99 17.06 5L.65 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C54 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT
Pol. Horizontal Fundamental
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1
1050 1050
i1 i1
100 | 15401 100 PART 15407
1 M
LIL F—— S —— 525
Peak
30 30
115 115
s 062 52, 5186. 5248, i 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5125.09 53.13 74.00 -20.87 38.91 34.87 1110 3175 384 TIPEAK 1 5310.00 104.96 ------ ------ 91.14 34.84 10.97 31.99 384 TIPEM
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050 i
i1 i1
104 104
PART 15,407 AVG
525 525
Avg !
30 30
115 115
s 062 52, 5186. 5248, i 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5065.57 42.32 54.00 -11.68 27.98 34.89 11.13 31.68 384 71 AVERAGE 1 5310.00 96.59 ------ ------ B2.76 34.84 10.97 31.98 384 71 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C55 of C192




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental
. Lo i) Date: 2024-09-14
1225
1060 g \\
875
0 \W C PRT 15217
Aoby
5 LU -
Peak Blank
%0
115
il 5340, 5. 5400, 5430, 5460
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
TREnEG B F B o

1 535350 70.78 74.00 -3.27 57.04 34.83 10.94 32.03 384 TIPENK

. vl i) Date: 20240944
1225
(_‘—h\.
i75 A
100 \
1 PART 15407 VG|
525
Avg T Blank
30
175
50 5340, 5, 5400, 5430, 540
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 5350.01 52.21 54.00 -1.79 38.47 34.83 10.94 32.03 384 71 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C56 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050 1
i1 i1
100 \ PARF15407 100 PART 15407
! W
LIL e — — e e st ) 525
Peak
30 30
115 115
s 062 52, 5186. 5248, i 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 512140 53.19 74.00 -20.81 38.96 34.88 11.10 31.75 384 352 PEAK 1 5310.00 99.02 ------ ------ B5.19 34.84 10.97 31.98 384 352 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART 15,407 AVG
525 525
Avg !
30 30
115 115
s 062 52, 5186. 5248, i 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5038.94 42.29 54.00 -11.71 27.89 34.89 11.15 31.64 384 352 AVERAGE 1 5310.00 90.88 ------ ------ 77.03 34.84 10.98 31.97 384 352 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C57 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Vertical Fundamental
Date: 2024-09-14
mLeveI(leNhn)
1225
s
875 “\
700 \\ | PART 154071
525 MM"‘“ sy YN . A
Peak Blank
34
115
i 5340 5. 5400, 5450
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk
1 5350.43 63.35 74.00 -10.65 49.61 34.83 10.94 32.03 384 352 PEAK
Date: 2024-09-14
mLeveI(leNhn)
1225
875
104 \
\ PART 15.407 AV
525 ]
Avg e Blank
34
115
i 5340 5. 5400, 5450
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk
1 5350.43 45.17 54.00 -B.83 31.43 34.83 10.94 32.03 384 352 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C58 of C192




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG . PART 15,407 AVG
== f = =T = Y= 5 = =
Peak Lo rormsmns sty TR — v ST TS " ot v
30 34
Avg
115 I
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10620.00 47.88 74.00 -26.12 44.89 39.48 14.31 30.80 --- Peak 1 10620.00 49.09 74.00 -24.91 46.10 39.48 14.31 0.80 - --- Peak
2 15930.00 47.23 74.00 -26.77 .76 42.06 17.16 SL.75 - Peak 1 15930.00 48.24 74.00 -25.76 40.77 42.06 17.16 SL.75 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C59 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report Report No. : FR481203D
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT
Pol. Horizontal Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
i15 W5
1 ; AR5 o PART 45407
L e " " bt sbrregrsn
Peak W
30 %)
8 115
5%50 5362 5414, 5446, 5478, 5510 0
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBul/m dwv dB/m A8 B cm deg -
1 5457.60 63.38 74.00 -10.62 49.62 34.81 1111 32.16 365 76 PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
? 546418 65.02 6R.30 -3.28 51.24 3481 1114 3217 365 T PEAK 1 5510.00 99.19 ------ ------ 85.34 34.80 11.25 32.28 365 76 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART 15,407 AVG PART15.407 AVG
525 1 ==
Avg -
30 30
115 115
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5459.62 45.65 54.00 -B.35 31.88 34.81 11.12 32.16 365 76 AVERAGE 1 5510.00 92.34 ------ ------ 18.49 34.80 11.25 32.20 365 76 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C60 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental
. vl i) Date: 20240944
1225
B?.S(WM\
00 \ PART15.407]
528 M&I . 1‘
Peak Blank
30
175
510 5561, 5612, 5663, T4, 5185
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
—RahEh T W w8 8 s Rk

1 5732.49 52.50 68.30 -15.80 38.11 35.13 11.65 32.39 365 76 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C61 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report Report No. : FR481203D
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT
Pol. Vertical Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
1
i15 W5
PART 15407
104 ; 0 PART 15407
1
525 p vy P ! 55 W e i
Peak
30 %)
8 115
5%5[] 5362 5414, 5446, 5478, 5510 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Llevel Line (dB) Level Factor Loss Factor Renark Linit bargin Read Aot Cable Preap  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBuv/m dwv dB/m A8 B cm deg -
1 543856 34.63 74.00 -19.33 40.89 34.81 1111 3216 399 7 PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
2 5466.26 60.04 £8.30 -B.26 46.25 34.B1 1115 N7 W 7 PEAK 1 5510.00 95.99 ------ ------ B2.14 34.80 1125 32.20 3% 7 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART15.407 AVG PART15.407 AVG
525 = S e e
Avg ! i
30 30
115 115
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5459.84 41.93 54.00 -12.07 1817 34.81 1112 3.7 39 7 AVERAGE 1 5510.00 88.92 ------ ------ 75.06 34.80 11.27 321 3% 7 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C62 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental
. Lo i) Date: 2024-09-14
1225
B'I.SM
00 \ PART 15,407
o s w
Peak Blank
%0
115
510 5561, 512, 5663, 5114, 5765
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
BT TR T T e
1 ST57.50 52.91 68.30 -15.39 38.52 3.6 1164 3241 39 7 PEAK
Sporton International Inc. (ShenzZhen) Page Number : C63 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024.09-18 . Lol Buvi) Date: 2024-00-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Ry == = =1 = Y= 3 =1 =
Peak b b, et b Sy A binsg it punins . i ”
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11620.00 47.45 74.00 -26.57 44.28 39.42 14.57 10.80 --- Peak 1 11020.00 47.55 74.00 -26.45 8438 39.42 1455 0.0 -~ --- Peak
2 16530.00 48.5 68.30 -19.74 40.57 42.41 17.37 5L.79 - Peak 1 16530.00 47.83 68.30 -20.47 30.84 42.41 17.37 .79 .- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C64 of C192




srarronas. FCC RF Test Report

Report No. : FR481203D

24
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH110_5550MHz
ANT 1
Pol. Horizontal Fundamental
Date: 2024-09-4 Date: 2024-09-44
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 f
15 i
70-0 | L e O T e e OO £
] 10
1
525 55
Peak
350 %
8 175
5%5[] 5300, 430, 5410, 5510, 5550 0
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Llevel Line (dB) Level Factor Loss Factor Renark Linit bargin Read Aot Cable Preap  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBul/m dwv dB/m A8 B cm deg -
1 545492 56.21 74.00 -17.79 42.46 34.81 1110 32.16 3712 TAPEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
2 5469.50 59.03 68.30 -9.27 45.24 3481 1116 3218 372 TAPEMK 1 5550.00 105.20 ------ ------ 9105 34.88 1152 3.5 3 TAPEM
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 i
15 §15
100 10
PART 16.407 AVG PART 15407 AVG
525 N T S e
Avg 1
350 30
175 175
G 5300, 5430, 5410, 510, 5950 100 0. . 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5459.10 43.02 54.00 -10.98 29.25 34.81 1112 32.16 372 74 AVERAGE 1 5550.00 97.78 ------ ------ B3.66 34.87 11.50 32.25 372 74 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C65 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental

Date: 2024-09-14
: HLMI (dBuVim)

1225

875 \

ol m\. PART 15,4071

Peak Blank

5450 5503, 5T 5765

5636, 5679,
Frequency (VHz)

Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m o difm B B o deg
1 575L.37 53.07 68.30 -15.23 3B.69 35.15 11.64 32.41 3712 T4 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C66 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH110_5550MHz
ANT
Pol. Vertical Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
i15 W5
w 1 ART 45407 o e T Y s s | PART 15407
1 2| k.
L PR A 55
Peak
30 %)
8 115
5%50 5300, 430, 5410, 5510, 5550 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Llevel Line (dB) Level Factor Loss Factor Renark Linit bargin Read Aot Cable Preap  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBul/m dwv dB/m A8 B cm deg -
1 54392 54.001 74.00 -19.99 40.30 34.81 11.05 32.15 388 6 PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
2 546372 54.54 £8.30 -13.76 40.76 34.81 1114 3.7 388 6 PEAK 1 5550.00 99.86 ------ ------ B5.74 34.87 11.50 32.25 388 6 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
PART 15.407 AVG PART15.407 AVG
525 == e LA"_‘
Avg !
30 30
115 115
G 5300. 5430, 5410, 5410, 5550 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5459.50 42.39 54.00 -11.61 28.62 34.81 11.12 32.16 388 6 AVERAGE 1 5550.00 92.87 ------ ------ 77.95 34.87 11.50 32.25 388 6 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C67 of C192




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental

Date: 2024-09-14
: HLMI (dBuVim)

B?.SM

e, P 15411
R

N w

Peak Blank

30

175

5950 5503, 5636, 5679, §TiA. 5185

Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
—RahEh T W w8 8 s Rk

1 5728.58 52.62 68.30 -15.68 38.24 35.12 11.65 32.39 388 6 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C68 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15407 AV PART 15,407 AVG
§ah——— == = == = Y= . =7 =
Peak (I — , " Y e s e A M i
30 34
Avg
115 I
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MrdifndBwn & W b B @B m dg
1 11100.09 47.01 74.00 -26.99 43.71 39.48 14.60 30.78 --- Peak 1 11100.00 46.77 74.00 -27.23 43.47 39.48 14.60 0.78 - --- Peak
2 16650.00 49.05 68.30 -19.25 40.98 42.43 17.41 SL77 - Peak 1 16650.00 48.19 68.30 -20.11 40.12 42.43 17.41 5177 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C69 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz
ANT
Pol. Horizontal Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
i15 W5
T ——— 15407 o o O s PART 15407
1.2
L ey P ew e ik 525
Peak
30 %
115 15
5%5[] 544, 5478, 5542, 5606, 5670 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBuv/m dwv dB/m A8 B cm deg -
1 548392 5176 74.00 -12.24 38.05 34.81 11.05 32.15 3% T3 PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
7 S46L.D3 51.39 6R.30 -16.91 37.62 3481 1113 3247 396 TIPEMK 1 5670.00 104.00 ------ ------ B9.63 35.64 11.68 32.34 3% 73 PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050 i
i1 i1
104 104
PART 15.407 AVG PART15.407 AVG
525 === e
Avg 1
30 30
115 115
G 5414, 5478, 5542 5606, 5670 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5355.60 41.48 54.00 -12.50 27.75 34.83 10.94 32.04 3% 73 AVERAGE 1 5670.00 96.86 ------ ------ B2.49 35.61 11.69 32.33 3% 73 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C70 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental

Date: 2024-09-14
: HLMI (dBuVim)

1050 o=

e WWW
51.5 FI
Peak Blank
%4
115
5610 5689, 5708, 571, 5746, 5765
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
TREnGER W B o .
1 57544 66.53 68.30 -L77 515 [.AD ILES 339 W6 T3 PEAK
Sporton International Inc. (ShenzZhen) Page Number : C71 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz
ANT
Pol. Vertical Fundamental
Date: 2024-00-14 Date: 2024-09-4
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
1
i15 W5
T ——— 15407 o o s PART 15407
1 2
525 e ey (A e 55
Peak
30 %)
8 115
5%5[] 544, 5478, 5542, 5606, 5670 0
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
freq level Line (dB) Level Factor Loss Factor Renark Linit bargin Read  Ant Cable Preamp APos TPos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBul/m dwv dB/m A8 B cm deg -
1 53%.88 52.43 74.00 -21.53 38.72 34.83 10.94 .4 377 @ PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
2 5468.27 51.56 68.30 -16.74 37.78 34.81 1145 3.8 37 0 PEAK 1 5670.00 96.89 ------ ------ B2.52 35.61 11.69 32.33 37T @ PEAK
 Level i) Date: 2024-09-14 vl i) Date: 2024-09-4
1225 1225
1050 1050
1
i1 i1
104 104
" PART 15.407 AVG I N N PART 15,407 VG
Avg 1 (-
30 30
115 115
G 5414, 5478, 5542 5606, 5670 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5458.9 41.28 54.00 -12.72 27.51 34.81 1112 3216 377 0 AVERAGE 1 5670.00 90.23 ------ ------ 75.86 35.61 11.69 32.33 377 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C72 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental
Date: 2024-09-14
mLevel(d&lel
1225
875 -
al S BRI 1541
VAT, A At 5
L LI} bl
525 MWW Iyt
Peak Blank
%4
115
5610 5689, 5708, 571, 5746, 5765
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
TREnGER W B o .
1 ST.5 64.62 68.30 -3.68 50.24 .12 1165 3239 37 0 PEAK
Sporton International Inc. (ShenzZhen) Page Number : C73 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Y= = ST S 52 — == s —
Peak A g sl : . g bt s ¢ — ing
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11340.00 48.04 74.00 -25.90 44.36 39.67 14.74 30.73 --- Peak 1 11340.00 48.20 74.00 -20.80 44.32 39.67 14.74 30.73 - --- Peak
2 17010.00 47.34 68.30 -20.9 39.04 42.50 17.51 5L.7L - Peak 1 17010.00 47.64 68.30 -20.66 39.34 42.50 17.51 5171 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C74 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report Report No. : FR481203D

26

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz

ANT 1
Pol. Horizontal Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1
1050 1050
15 §15
100 1 115407 100 PART 15407
71 - —-— e 525 LwHMWww“m“
Peak
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5146.09 69.10 74.00 -4.90 54.92 34.87 11.09 3178 394 93 PEAK 1 5180.00 105.80 ------ ------ 91.67 34.87 11.67 3181 394 93 PEN
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 1
15 §15
100 100
s PART 15.407 AVG1 o4
Avg __,...w"'”
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5149.99 53.30 54.00 -0.70 39.13 34.87 11.08 3178 394 93 AVERAGE 1 5180.00 95.78 ------ ------ BL.6S 34.87 11.07 31.81 394 93 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C75 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report Report No. : FR481203D

26

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz

ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050 i
15 §15
100 1L PARHAAT (8 S 6 PART 15407
525 " ; sl 525 WWWW
Peak
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5145.01 64.37 74.00 -9.63 50.19 34.87 11.09 31.78 400 164 PEAK 1 5180.00 97.73 ------ ------ B3.62 34.86 11.07 31.82 400 164 PEAK
. vl i) Date: 20240944 Lol Vi) Date: 2024-09-44
1225 1225
1050 1050
1
15 §15
100 100
PART 15.407 AVG PART15.407AVG
525 1 L e ) B
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5149.99 47.16 54.00 -6.84 32.99 34.87 11.08 31.78 400 164 AVERAGE 1 5180.00 88.63 ------ ------ 74.50 34.87 11.07 31.81 400 164 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C76 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Yy = i = 52 e s T =
Peak fhone e fiaon i \ y i) e R T Freg o]
350 30
Avg
115 1!
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10360.00 47.74 68.30 -20.50 44.92 39.44 14.15 30.77 - Peak 1 10360.00 48.83 68.30 -19.47 46.01 39.4 14.15 0.77 - --- Peak
2 15540.00 46.62 74.00 -27.38 39.38 41.82 16.85 51.43 - Peak 1 15540.00 47.20 74.00 -26.80 9.9 41.82 16.85 51.43 - -- Peak
Sporton International Inc. (ShenZhen) Page Number . C77 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG PART 15,407 AVG
5 == 1 = R = Y= 1 3 A =
Peak L L 4 i T L ] i ol ittt A i AN Wi ]
30 3l
Avg
175 1!
6500 8800, 1100, 13400, 15700 18000 6500 8800 100, 13400, 15700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10440.00 48.40 68.30 -19.88 £5.53 39.48 14.20 50.79 ---  --- Peak 1 10440.00 47.81 68.30 -20.49 44.92 39.48 14.20 0.79 - --- Peak
2 15660.00 46.84 74.00 -27.16 30.53 41.90 16.94 51.53 --- - Pesk 1 15660.00 47.66 74.00 -26.34 40.35 41.90 16.94 5L.53 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C78 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. :

FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R \ i ) _._PART 5407 AVG) ) L ) | T_PART 5407 AVG)
Peak I " oo A T — SR RS S S
350 30
Avg
115 1!
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10480.00 47.90 68.30 -20.40 £4.98 39.49 1423 .80 --- - Peak 1 10480.00 47.65 68.30 -20.65 84.73 30.49 1423 0.0 ---  --- Peak
2 15720.00 47.20 74.00 -26.79 30.87 41.93 16.99 51.58 --- - Pesk 1 15720.00 47.54 74.00 -26.46 40.20 41.93 16.99 51.58 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C79 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024.09-18 . Lol Buvi) Date: 2024-09-18
1225 1225
075 075
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15407 AVG
gy | = =7 = Ry 1 N == =
Peak A Y M i " bt A 88 i s .
350 3
Avg
115 1
6500 8300, 11100, 13400, 16700 18000 500 8800 1100 13400, 16700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10520.00 48.60 68.30 -19.70 45.65 39.30 14.25 50.80 --- Peak 1 10520.00 48.91 68.30 -19.39 45.9 39.50 14.25 0.80 - --- Peak
2 15780.00 47.50 74.00 -26.50 40.12 41.97 17.04 5L.63 - Peak 1 15780.00 48.46 74.00 -25.54 41.08 41.97 17.04 5L.63 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C80 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I P i __"_PART 5407 AVG) ) L | _+PART 5407 AVG)
Peak o gt b ] U APHTH—— ’ S
350 30
Avg
115 1!
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10600.00 48.62 74.00 -25.38 45.64 39.48 14.30 10.80 --- Peak 1 10600.00 48.74 74.00 -20.26 45.76 39.48 14.30 0.0 - --- Peak
2 15900.00 47.48 74.00 -26.52 40.02 42.04 17.14 SL.72 - Peak 1 15900.00 47.83 74.00 -26.17 40.37 42.04 17.14 5172 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C81 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-2A_5.25-5.35 802.11ax HE20_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-44
1225 1225
1
1050 1050
15 §15
100 1 PART 15407 100 PART 15407
25 ML S — , p— 25 W
Peak
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 535158 66.27 74.80 -7.73 52.53 34.83 10.94 32.03 31 B3 PEAK 1 5320.00 107.20 ------ ------ 93.41 34.84 10.9 32.80 311 B3I PEM
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 i
15 §15
100 100
) PART 15407 AVG
525 \ 525
Avg
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.74 49.13 54.00 -4.87 35.39 34.83 10.94 32.03 311 B3 AVERAGE 1 5320.00 97.64 ------ ------ B3.82 34.84 10.97 3.9 311 B3 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number 1 C82 of C192




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-2A_5.25-5.35 802.11ax HE20_CH64_5320MHz
ANT
Pol. Vertical Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 1
15 §15
100 PART 15407 100 ] ] PART 15407
525 M.; TR = " 52.5W.«M~uﬂmﬂw
Peak
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.00 66.52 74.00 -7.48 52.78 34.83 10.94 32.03 400 347 PEAK 1 5320.00 103.59 ------ ------ B9.77 34.84 10.97 31.99 400 347 PEAK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 100
PART 15407 AVG
525 525
Avg
350 30
175 175
s 5348, 537, 5404, 543 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5350.31 48.01 54.00 -5.99 34.27 34.83 10.94 32.03 400 347 AVERAGE 1 5320.00 94.49 ------ ------ 80.67 34.84 10.97 31.99 400 347 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C83 of C192




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2024.09-18 . Lol Buvi) Date: 2024-00-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
. PART 15.407 AVG) PART 15.407 AVG)
o= — - S S B - —p——
Peak i AL o o, s s e o s g Wi " st
350 30
Avg
115 1!
6500 8800 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10640.00 48.98 74.00 -25.02 45.99 39.47 14.32 10.80 --- Peak 1 10640.00 47.46 74.00 -20.54 44.47 39.47 14.32 0.80 - --- Peak
2 15960.00 47.21 74.00 -26.79 39.71 42.08 17.19 5L.77 - Peak ? 15960.00 47.12 74.00 -26.88 19.62 42.08 17.19 S5L.77 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C84 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report Report No. : FR481203D
32
Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
Date: 2024-00-15 Date: 2024-09-15
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
i15 W5
ART 45407
104 1 0 PART 15407
53 LY T gt ned
Peak W
30 %)
115
115
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Llevel Line (dB) Level Factor Loss Factor Renark Linit bargin Read Aot Cable Preap  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBuv/m dwv dB/m A8 B cm deg -
1 54973 59.68 74.00 -14.30 45.91 34.81 1112 32.16 385 7O PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
? 546348 65.38 6R.30 -2.92 S1.61 3481 1113 3247 385 TAPEAK 1 5500.00 106.77 ------ ------ 92.92 34.80 11.25 32.20 385 7O PEM
 Level i) Date: 2024-09-15 vl i) Date: 2024-09-15
1225 1225
1050 1050 1
i1 i1
104 104
PART 15.407 AVG PART15.407 AVG
525 } == e e e
e e
Avg /'\J’——‘J
30 30
115 115
G 5380. 5410, 540, 5410, 5500 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5460.00 46.90 54.00 -7.10 33.14 34.81 1112 32.17 385 70 AVERAGE 1 5500.00 96.22 ------ ------ 82.37 34.80 11.25 32.20 385 70 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C85 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH100_5500MHz
ANT
Pol. Vertical Fundamental
Date: 2024-00-15 Date: 2024-09-15
" Level (dBuVim) " Level (dBuVim)
1225 1225
1058 150 1
i15 W5
w 115407 - PART 15407
525 ; " R ST 55 Loyt
Peak WW
30 %)
115
115
5%5[] 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 0. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Llevel Line (dB) Level Factor Loss Factor Renark Linit bargin Read Aot Cable Preap  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
MHz dBuv/m dBuv/m dwv dB/m A8 B cm deg -
1 5499.89 54.58 74.00 -19.42 40.82 34.81 1112 32.17 400 359 PEAK Wz dBuV/m dBuv/m dv di/m B A8 o deg
7 5469.93 59.61 68.30 -B.69 45.82 34.81 11.16 32.18 400 359 PEAK 1 5500.00 100.84 ------ ------ 86.99 34.80 11.25 32.28 4B 359 PEAK
 Level i) Date: 2024-09-15 vl i) Date: 2024-09-15
1225 1225
1050 1050
1
i1 i1
104 104
PART 15.407 AVG PART15.407 AVG
525 == e e e e e =
Avg ! /)\)-—A—J e
30 30
115 115
G 5380. 5410, 540, 5410, 5500 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5460.00 42.88 54.00 -11.12 29.12 34.81 11.12 32.17 400 359 AVERAGE 1 5500.00 91.68 ------ ------ 77.83 34.80 1125 32.20 400 359 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C86 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Y= = Ry = 52 S D f 5 ] =
Peak A ey, R i T . A e Ty T ST . gl .
350 30
Avg
115 1!
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11000.00 47.84 74.00 -26.5 £4.30 39.40 14.54 50.80 ---  --- Peak 1 11000.00 47.94 74.00 -26.06 44.80 39.40 14.54 0.0 ---  --- Peak
2 16500.00 48.00 68.30 -20.30 40.04 42.40 17.36 51.80 --- - Pesk 1 16500.00 48.18 £8.30 -20.12 40.22 42.40 17.36 51.80 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C87 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
P N | || PART15407 AVG| Y R | | L PARTISADTAVG)
Peak JWWWWWW ! " - l, MMW“WWWQ"W g e WWLW
30 3l
Avg
175 I
6500 8800, 1100, 13400, 15700 18000 6500 8800 100, 13400, 15700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11160.00 47.09 74.00 -26.91 £3.69 39.53 14.64 50.77 ---  --- Peak 1 11160.00 47.34 74.00 -26.66 3.9 39.53 14.64 0.7 --- - Peak
2 16740.00 46.9 68.30 -21.40 38.77 42.45 17.43 575  --- - Pesk 1 16740.00 47.50 68.30 -20.80 30.37 42.85 17.43 575 .- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C88 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report Report No. : FR481203D
34
Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH140_5700MHz
ANT 1
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1
1050 1050
15 §15
o _ P 15407 00 e N T e e 0 11
525 525 e—
Peak
350 30
175 175
sl 5. 518, 5T, 5752, 5185 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5725.65 66.67 68.30 -1.63 52.29 35.12 11.65 32.39 387 TS PEAK 1 5700.00 106.83 ------ ------ 92.46 35.88 11.66 32.37 387 TS PEM
Lol Vi) Date: 2024-09-45
1225
1050 1
§15
10
PART 15407 AVG
L T T TR e
Avg Blank
30
175
100 0. i, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e BN B 0 B o deg
1 5700.00 96.60 ------ ------ 82.23 35.08 11.66 32.37 387 75 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C89 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH140_5700MHz
ANT
Pol. Vertical Fundamental
. vl i) Date; 2024-09-15 Lol Vi) Date; 2024-09-15
125 1225
1050 1050 1
15 i75
o L P 15407 00 e T e e 11
I
55 525 W
Peak
30 30
115 175
5%00 5713, 5726, 5730, 5752, 5765 150[] 20. 00, 4500, 5800, 00
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
W bW W @0 B B B @ dg MW W @ B @ B @ dg
1 5727.47 64.70 68.30 -3.58 50.34 /.12 11.65 32.39 315 358 PEAK 1 5700.00 99.93 ------ ------ 85.55 35.09 11.66 32.37 315 358 PEAK
Lol Vi) Date; 2024-09-15
1225
1050
1
i75
100
PART 15407 AVG
Y et B T el T S L
Avg Blank /MJL_,._
30
175
150[] 20. 00, 4500, 5800, 00

Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor

Remark

Mz dBuV/m dBuv/m dv di/m B A8 o deg
1570000 91.40 oo <o 0L 35.09 1165 3237 305 358 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C90 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15,407 AVG
§ah——— == ‘ = T S — == ‘ 3 —
Peak bt s iy o . S S — ‘ . '
30 34
Avg
115 I
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11400.00 48.55 74.00 -25.45 44.77 39.72 14.78 530.72 --- Peak 1 11400.00 47.06 74.00 -20.94 43.28 39.72 14.78 0.2 - --- Peak
2 17100.00 47.06 68.30 -21.24 38.87 42.46 17.53 5L.B0 - Peak 1 17100.00 47.02 68.30 -21.28 38.83 42.46 17.53 5180 - -- Peak
Sporton International Inc. (ShenZhen) Page Number 1 C91 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report Report No. : FR481203D

35

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz

ANT 1
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1051 150 1
15 §15
00 1 PART 15407 00 PART 15407
Ly — R——— 525 W”"“‘
Peak
350 30
175 175
s 5038, 507, §ité, 552, 590 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.44 70.24 74.00 -3.76 56.06 34.87 11.09 3178 371 BB PEAK 1 5190.00 102.54 ------ ------ B8.43 34.86 11.07 31.82 371 BB PEAK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 100
PARTA5.407 AV
525 525
Avg
350 30
175 175
s 5038, 507, iité, 515 590 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.66 51.72 54.00 -2.28 37.54 34.87 11.09 3178 371 BB AVERAGE 1 5190.00 92.67 ------ ------ 18.56 34.86 11.07 31.82 371 B8 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C92 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental
Date: 20240945
mLeveI(leNhnl
1225
B?.Sw
00 \\ PARTTA0T]
e R N A S S
Peak Blank
30
175
590 5244, 5298, 5352, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 5413.97 52.89 74.00 -21.11 39.25 34.82 10.93 3211 311 BB PEAK

Date: 20240945
M5Lewal(dl9||\|ﬂlnl
1225
i75
100 \
k PART 15407 VG|
525
Avg — 1 Blank
30
175
590 5244, 5298, 5352, 5406, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 545.38 41.24 54.00 -12.76 27.48 34.81 11.11 3216 371 88 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C93 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE40_CH38_5190MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-09-15 vl i) Date: 2024-09-15
1225 1225
1050 1050 i
i1 i1
o A1 541 00 ) O T e e A 17
1
52 B RN p— " —— 525 WM W
Peak
30 30
115 115
s 5038. 5078, 514, 5152 5190 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.63 58.77 74.00 -15.23 44.59 34.87 11.09 3178 400 356 PEAK 1 5190.00 97.91 ------ ------ B3.82 34.86 11.06 31.83 400 356 PEAK
 Level i) Date: 2024-09-15 vl i) Date: 2024-09-15
1225 1225
1050 1050
1
i1 i1
104 104
PART15.407 AVG
525 ] 525
Avg
30 30
115 115
s 5038. 5078, 514, 5152 5190 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.99 44.20 54.00 -9.80 30.03 34.87 11.08 31.78 400 356 AVERAGE 1 5190.00 89.24 ------ ------ 75.15 34.86 11.06 31.83 400 356 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C94 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental
. vl i) Date: 20240945
1225
II'I.SMNl
00 \\ PARTTA0T]
525 T S TP
Peak Blank
30
175
590 5244, 5298, 5352, 540
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg

1 5380.22 51.69 74.00 -22.31 38.00 34.82 10.92 32.07 400 356 PEAK

Date: 20240945
M5Lewal(dl9||\|ﬂlnl
1225
i35
100 )
\ PART 15407 VG|
525
Avg e 1 Blank
30
175
590 5244, 5298, 5352, 5406, 540
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 5457.98 41.16 54.00 -12.84 27.48 34.81 11.11 32.16 400 356 AVERAGE

Sporton International Inc. (ShenZhen) Page Number 1 C95 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol.

Horizontal

Vertical
. Lol i) Date: 20240918 . Ll G Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
o — | . L PARTISADTAVG) o | __ PART1SAITAVG
Peak A S — W s A g0 R ————— gt A
30 34
Avg
115 I
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10380.00 47.69 68.30 -20.61 44.86 39.47 14.16 30.78 --- Peak 1 10380.00 48.29 68.30 -20.01 45.46 39.45 14.16 0.78 - --- Peak
2 15570.00 47.95 74.00 -26.05 40.70 41.84 16.87 51.46 - Peak 1 15570.00 47.19 74.00 -26.81 39.94 41.84 16.87 51.46 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C96 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




srarronas. FCC RF Test Report Report No. : FR481203D

36

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH46_5230MHz

ANT 1
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1150 1150 1
15 §15
00 ] PART 15407 00 PART 15407
T luumMMMMM 24 E:;;;;;;;;
Peak
350 30
175 175
s 5045, 5092, 538, 5184, 5230 100 0. i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5146.63 65.28 74.00 -B.72 51.10 34.87 11.09 31.78 319 91 PEAK 1 5230.00 103.96 ------ ------ B9.95 34.85 11.04 31.88 329 91 PEAK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 100
PART 15.407 AVG, PART540MAVG
525 ‘ e e R
Avg
350 30
175 175
s 5045, 5092, 53, 5184, 5230 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.64 50.08 54.00 -3.92 35.90 34.87 11.09 3178 329 91 AVERAGE 1 5230.00 93.78 ------ ------ 79.75 34.86 11.04 31.87 329 91 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C97 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Fundamental
. Lo i) Date: 20040915
1225
875
0 M, PART 130T
s MM T g e p—
Peak Blank
%4
115
5230 5216 L1178 5368, 5414 5460
Frequency (VHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
TREnGER W B o .
1 54541 5194 74.60 -22.06 38.18 34.81 1111 3216 39 91 PEAK
. Lo i) Date: 20040915
1225
i —
00
PART 15407 AV
525
Avg Jp— 1 Blank
%4
115
5230 5216 L1178 5368, 5414 5460
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
TREnGER W B o .
1 545851 4151 54.00 -12.49 27.75 34.81 1111 3116 309 91 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C98 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




SPORTON LAB. F

CC RF Test Report

Report No. : FR481203D

36
Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE40_CH46_5230MHz
ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 115407 100 PART 15407
1
Fi;‘) N o e dy aly 52:5
Peak
350 30
175 175
s 5045, 5092, 53, 5184, 5230 100 10, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5148.72 55.89 74.00 -18.11 4171 34.87 11.09 3178 382 349 PEAK 1 5230.00 95.49 ------ ------ Bl.46 34.86 11.04 31.87 382 349 PEAK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
s s !
100 100
PART 15.407 AVG
525 i 525
Avg
350 30
175 175
s 5045, 5092, 53, 5184, 5230 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B 0 B o deg
1 5149.98 44.19 54.00 -9.81 30.02 34.87 11.08 31.78 382 349 AVERAGE 1 5230.00 86.34 ------ ------ 72.33 34.85 11.04 31.88 382 349 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C99 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Vertical Fundamental

Date: 2024-09-15
: 45L\W&I (dBuVim)

675 W
mJW P
Ty

ok e N S R —
Peak Blank
kLAl
175
5230 521, 53, 5366, 5414, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

—RahEh T W w8 8 s Rk

1 5391.60 S1.B1 74.00 -22.19 38.16 34.82 10.91 32.08 382 349 PEAK

Date: 2024-09-15
: 45L\W&I (dBuVim)

o]

PART 15407 VG|

525
Avg B Blank
30
175
5230 521, 53, 5366, 5414, 540
Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuV/m dBuV/m o difm B B o deg
1 5459.20 41.42 54.00 -12.58 27.65 34.81 11.12 32.16 382 349 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C100 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-18 .- Lol dim) Date: 2024-09-18
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
o — | || PART15407 AVG| P I A D | ) _ PARTH5407AVG)
Peak TR S SRR R N S . R P —_— I
30 34
Avg
115 .
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10460.00 48.25 68.30 -20.05 £5.35 39.48 1421 50.79 ---  --- Peak 1 10460.00 47.76 68.30 -20.50 44.8 39.48 1421 .79 ---  --- Peak
2 15690.00 46.48 74.00 -27.5 30.15 41.91 16.97 51.55 --- - Pesk 1 15690.00 47.49 74.00 -26.51 40.16 41.91 16.97 51.55 --- - Pesk
Sporton International Inc. (ShenZhen) Page Number : C101 of C192

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

Mode Band Edge - L
U-NII-2A_5.25-5.35 802.11ax HE40_CH54_5270MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1
1050 1050
15 §15
100 1 115407 100 PART 15407
b sebesmssida M 25
Peak
350 30
175 175
s 5054, 5108, 2. 5. 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5040.39 53.55 74.00 -20.45 39.16 34.89 1115 31.65 387 B2 PEAK 1 5270.00 106.44 ------ ------ 92.51 34.85 11.01 31.93 387 B2 PEM
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 100
PART 15.407 AVG
525 525
Avg !
350 30
175 175
s 5054, 5108, 2. 5. 5000 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5043.90 42.47 54.00 -11.53 28.09 34.89 11.14 31.65 387 B2 AVERAGE 1 5270.00 95.25 ------ ------ 8132 34.85 11.01 31.93 387 B2 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K

Page Number : C102 of C192




searran cas. FCC RF Test Report Report No. : FR481203D

Pol. Horizontal Fundamental

Date: 2024-09-15
: 45L\W&I (dBuVim)

1225

105
1000

700 WMI [ PARTT5.207]

mw !
£5 Mo -
Peak Blank

30

175

5 5308, 5346, 5304, 5412, 540

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 536150 64.98 74.00 -9.02 515 M.B3 10.94 304 37T B2PEN

. Lo i) Date: 20240945
1125
875
100

T PART 15407 MG
525 f

Avg ™ Blank
%0
115
5 5308, 5346, 5304, 5412, 540
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 5350.09 48.49 5400 551 3475 .83 10.94 32.03 3T 82 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C103 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K



srarronas. FCC RF Test Report

Report No. : FR481203D

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : XMR2024FCM962K

37
Mode Band Edge - L
U-NII-2A_5.25-5.35 802.11ax HE40_CH54_5270MHz
ANT 1
Pol. Vertical Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 1
15 §15
100 1 R 15407 100 PART 15407
YL - —— - ES—— 525
Peak
350 30
175 175
s 5054, 5108, 2. 5. 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5133.52 53.02 74.00 -20.98 38.82 34.87 11.09 31.76 367 344 PEAK 1 5270.00 100.62 ------ ------ B6.66 34.85 11.02 31.91 367 344 PEAK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 10
PART 15,407 AVG
525 525
Avg !
350 30
175 175
s 5054, 5108, 2. 5. 5000 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5043.00 42.33 54.00 -11.67 27.94 34.89 1115 31.65 367 344 AVERAGE 1 570.00 91.00 ------ ------ 77.07 34.85 1101 31.92 367 344 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C104 of C192
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Pol. Vertical Fundamental
 Level i) Date: 2024-09-15
1225
100
875
700 \L.l [ PART 154071
1
Y L W, T
Peak Blank
34
115
5 5308 5348, 5304, 40 5450
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 5512 5410 74.00 -19.90 40.36 .83 10.94 3.3 367 344 PENK

. vl i) Date: 20240945
1225
i75
100
PART 15407 VG|
525
Avg 1 Blank
30
175
5 5308, 5346, 5304, 5412, 540
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 535465 42.43 54.00 1157 28.69 .83 10.94 32.03 367 340 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C105 of C192
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Vertical
Date: 2024.09-18 Date: 2024-09-18
1 4£‘|L¢M!I(|IBIJ‘HIH] " Level (4Bu/m)
1225 1225
075 075
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
Y, I R i o | PART15407AVG| Y, I R | | PARTA5407 AVG|
Peak ,MWW bt wmfmw bt SRS PP o TN - M o y
350 34
Avg
115 1
6500 8300, 11100, 13400, 16700 18000 500 8800 1100 13400, 16700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10540.00 47.78 68.30 -20.52 44.83 39.49 14.26 50.80 --- Peak 1 10540.00 47.19 68.30 -21.11 44.24 39.49 14.26 0.80 - --- Peak
2 15810.00 47.34 74.00 -26.66 39.94 41.99 17.06 51.65 - Peak 1 15810.00 47.51 74.00 -26.49 40.11 41.99 17.06 5L.65 - -- Peak
Sporton International Inc. (ShenZhen) Page Number : C106 of C192
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srarronas. FCC RF Test Report
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38
Mode Band Edge - L
U-NII-2A_5.25-5.35 802.11ax HE40_CH62_5310MHz
ANT 1
Pol. Horizontal Fundamental
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050 !
15 §15
00 PARTH5407 00 ] ] PART 15407
YL e — — ) 525
Peak
350 30
175 175
s 5062, 5124, 5186, 5248, 50 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5051.65 52.83 74.00 -11.17 38.46 34.89 11.14 31.66 381 77 PEAK 1 5310.00 103.27 ------ ------ B89.44 34.84 10.97 31.98 381 77 PEMK
. vl i) Date: 20240945 Lol Vi) Date: 2024-09-45
1225 1225
1050 1050
1
15 §15
100 100
PART 15,407 AVG
525 525
Avg !
350 30
175 175
s 5062, 5124, 5186, 5248, 50 100 0. i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 504173 42.30 54.00 -11.70 27.91 34.89 11.15 31.65 381 77 AVERAGE 1 5310.00 93.54 ------ ------ 79.72 34.84 10.97 31.9 381 77 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K
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sromoncas. FCC RF Test Report

Report No. : FR481203D

Pol. Horizontal Fundamental
Date: 20240945
mLeveI(leNhn)
1225
1050} 'u\
i75
700 \“\ \‘ PART 154071
i
51'5 M ‘.N' ok AP, |
Peak Blank
30
175
50 5340, 5, 5400, 5430, 540
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
TREnEG B W B F B o
1 5350.73 64.65 74.00 -9.35 50.91 34.83 10.94 32.03 381 77 PEAK
Date: 20240945
mLeveI(leNhn)
1225
i)
100 \
\ PART 15407 VG|
525 i
e,
Avg B Blank
30
175
50 5340, 5, 540, 540
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
TREnEG B W B F B o
1 5350.01 47.50 54.00 -6.50 33.76 34.83 10.94 32.03 381 77 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : XMR2024FCM962K
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38

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz

ANT 1
Pol. Vertical Fundamental
 Level i) Date: 2024-09-15 vl i) Date: 2024-09-15
1225 1225
1050 1050 1
i1 i1
100 PARJASADT 8 S I PART1G407
! “Jrr W
525 - 5 . S 525
Peak
30 30
115 115
s 062 52, 5186. 5248, i 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5093.81 52.92 74.00 -21.08 38.63 34.88 1112 3171 400 348 PEAK 1 5310.00 101.33 ------ ------ B7.51 34.84 10.97 31.99 400 348 PEAK
 Level i) Date: 2024-09-15 vl i) Date: 2024-09-15
1225 1225
1050 1050
1
i1 i1
104 104
PART 15,407 AVG
525 525
Avg !
30 30
115 115
s 062 52, 5186. 5248, i 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 504173 42.30 54.00 -11.70 27.91 34.89 1115 31.65 400 348 AVERAGE 1 5310.00 90.35 ------ ------ 76.53 34.84 10.97 31.99 400 348 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C109 of C192

TEL : +86-755-8637-9589
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Pol. Vertical Fundamental
Date; 2024-09-15
mLeveI(leNhnl
125
875 "\
700 \L I PARTT5407]
~
525 MMM " R e
Peak Blank
30
115
50 5340, 5310, 5400, 540, 5450
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 535479 63.35 74.00 -10.65 49.60 34.83 10.94 3.4 400 348 PEAK

. vl i) Date: 20240945
1225
i3
100 \
\ PART 15407 VG|
525 T
Avg M Blank
30
175
50 5340, 5, 5400, 5430, 540
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 S5LE3 46.22 S4.00 .78 3248 .83 10.94 32.03 400 348 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C110 of C192
TEL : +86-755-8637-9589
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